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High channel, Z polarization: 
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Test Plot of Spurious Emission of receiving of 802.11b mode 
Low channel, X polarization: 

 

Low channel, Y polarization: 

 

1 
  
P K 

M A X H 

6 D B 

T D F 

d B µ A 
/ m 
d B µ A 
/ m 

9 
  
k H z 3 0 

  
M H z 

M T 
  
1 0 
  
m s 

R B W 
  
9 
  
k H z 

P R E A M P O F F A t t 
  
1 0 
  
d B 
  
A U T O 

1 0 
  
k H z 1 0 0 

  
k H z 1 

  
M H z 1 0 

  
M H z 

- 2 0 

0 

2 0 

4 0 

6 0 

8 0 

1 0 0 

1 2 0 L F R E 

 
Date: 29.JUN.2013  21:53:30 

1 
  
P K 

M A X H 

6 D B 

T D F 

d B µ A 
/ m 
d B µ A 
/ m 

9 
  
k H z 3 0 

  
M H z 

M T 
  
5 0 
  
m s 

R B W 
  
2 0 0 

  
H z 

P R E A M P O F F A t t 
  
1 0 
  
d B 
  
A U T O 

1 0 
  
k H z 1 0 0 

  
k H z 1 

  
M H z 1 0 

  
M H z 

- 2 0 

0 

2 0 

4 0 

6 0 

8 0 

1 0 0 

1 2 0 L F R E 

 
Date: 29.JUN.2013  21:55:56 



Produkte 

Products 

 
 

 
 

Prüfbericht - Nr.: 

Test Report No. 
17033717 001 Seite 171 von 313 

Page 171 of 313 

 

 

Low channel, Z polarization: 

 

Middle channel, X polarization: 
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Middle channel, Y polarization: 

 

Middle channel, Z polarization: 
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High channel, X polarization: 

 

High channel, Y polarization: 
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High channel, Z polarization: 
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Test Plot of Frequency Band Edge of 802.11b mode 
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Test Plot of Spurious Emission of transmitting of 802.11g mode 
Low channel, X polarization: 

 

Low channel, Y polarization: 
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Low channel, Z polarization: 

 

Middle channel, X polarization: 
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Middle channel, Y polarization: 

 

Middle channel, Z polarization: 
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High channel, X polarization: 

 

High channel, Y polarization: 
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High channel, Z polarization: 
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Test Plot of Spurious Emission of receiving of 802.11g mode 
Low channel, X polarization: 

 

Low channel, Y polarization: 
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Low channel, Z polarization: 

 

Middle channel, X polarization: 
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Middle channel, Y polarization: 

 

Middle channel, Z polarization: 
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High channel, X polarization: 

 

High channel, Y polarization: 
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High channel, Z polarization: 
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Test Plot of Frequency Band Edge of 802.11g mode 
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Test Plot of Spurious Emission of transmitting of 802.11n mode 
Low channel, X polarization: 

 

Low channel, Y polarization: 
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Low channel, Z polarization: 

 

Middle channel, X polarization: 
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Middle channel, Y polarization: 

 

Middle channel, Z polarization: 
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High channel, X polarization: 

 

High channel, Y polarization: 
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High channel, Z polarization: 
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Test Plot of Spurious Emission of receiving of 802.11n mode 
Low channel, X polarization: 

 

Low channel, Y polarization: 
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Low channel, Z polarization: 

 

Middle channel, X polarization: 

 

1 
  
P K 

M A X H 

6 D B 

d B µ A 
/ m 
d B µ A 
/ m 

T D F 

9 
  
k H z 3 0 

  
M H z 

R B W 
  
2 0 0 

  
H z 

M T 
  
5 0 
  
m s 

P R E A M P O F F A t t 
  
1 0 
  
d B 
  
A U T O 

1 0 
  
k H z 1 0 0 

  
k H z 1 

  
M H z 1 0 

  
M H z 

- 2 0 

0 

2 0 

4 0 

6 0 

8 0 

1 0 0 

1 2 0 L F R E 

 
Date: 29.JUN.2013  23:37:13 

1 
  
P K 

M A X H 

6 D B 

d B µ A 
/ m 
d B µ A 
/ m 

T D F 

9 
  
k H z 3 0 

  
M H z 

R B W 
  
2 0 0 

  
H z 

M T 
  
5 0 
  
m s 

P R E A M P O F F A t t 
  
1 0 
  
d B 
  
A U T O 

1 0 
  
k H z 1 0 0 

  
k H z 1 

  
M H z 1 0 

  
M H z 

- 2 0 

0 

2 0 

4 0 

6 0 

8 0 

1 0 0 

1 2 0 L F R E 

 
Date: 29.JUN.2013  23:39:14 



Produkte 

Products 

 
 

 
 

Prüfbericht - Nr.: 

Test Report No. 
17033717 001 Seite 273 von 313 

Page 273 of 313 

 

 

Middle channel, Y polarization: 

 

Middle channel, Z polarization: 
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High channel, X polarization: 

 

High channel, Y polarization: 
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High channel, Z polarization: 
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Test Plot of Frequency Band Edge of 802.11n mode 
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5.1.8 Frequency Separation 

RESULT: Pass 

Date of testing : 2013-06-29 
Test standard : FCC part 15.247(a)(1) 
  RSS-210 A8.1(b) 
Basic standard : ANSI C63.4: 2003 
Limit : ≥ 25kHz or two-thirds of 20dB bandwidth, 

whichever is greater 
Kind of test site : Shield room 

Test setup 

Test Channel : Low/ Middle/ High 
Operation Mode : A.1.a 
Ambient temperature : 25℃ 

Relative humidity : 52% 
Atmospheric pressure : 101kPa 

Table 22: Test result of Frequency Separation 

Channel 
Channel 

Frequency (MHz) 

Measured 
Channel 

Separation 
(MHz) 

Limit (kHz) Result 

Low Channel 2402 
1.002 

≥ 25kHz or two-
thirds of 20dB 

bandwidth 
Pass 

Adjacency Channel 2403 

Mid Channel 2441 
1.002 

≥ 25kHz or two-
thirds of 20dB 

bandwidth 
Pass 

Adjacency Channel 2442 

High Channel 2479 
1.002 

≥ 25kHz or two-
thirds of 20dB 

bandwidth 
Pass 

Adjacency Channel 2480 
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Test Plot of Frequency Separation 

Ref  20 dBm Att  50 dB

 A 

3DB

1 PK

MAXH

Center 2.403 GHz Span 3 MHz300 kHz/

*RBW 100 kHz

VBW 300 kHz

SWT 2.5 ms

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

1

Marker 1 [T1 ]

            6.60 dBm

     2.403000000 GHz2

Delta 2 [T1 ]

            0.11 dB 

    -1.002000000 MHz

3

Delta 3 [T1 ]

           -0.43 dB 

     1.002000000 MHz

Date: 29.JUN.2013  10:56:55

Ref  20 dBm Att  50 dB

 A 

3DB

1 PK

MAXH

Center 2.441 GHz Span 3 MHz300 kHz/

*RBW 100 kHz

VBW 300 kHz

SWT 2.5 ms

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

1

Marker 1 [T1 ]

            7.08 dBm

     2.441000000 GHz2

Delta 2 [T1 ]

           -0.03 dB 

    -1.002000000 MHz

3

Delta 3 [T1 ]

            0.01 dB 

     1.002000000 MHz

Date: 29.JUN.2013  10:49:56
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Ref  20 dBm Att  50 dB

 A 

3DB

Center 2.479 GHz Span 3 MHz300 kHz/

*RBW 100 kHz

VBW 300 kHz

SWT 2.5 ms

1 PK

MAXH

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

1

Marker 1 [T1 ]

            7.20 dBm

     2.479000000 GHz2

Delta 2 [T1 ]

           -0.07 dB 

    -1.002000000 MHz

3

Delta 3 [T1 ]

           -0.04 dB 

     1.002000000 MHz

Date: 29.JUN.2013  11:01:18
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5.1.9 Number of hopping frequency 

RESULT: Pass 

Date of testing : 2013-06-29 
Test standard : FCC part 15.247(a)(1)(iii) 
  RSS-210 A8.1(d) 
Basic standard : ANSI C63.4: 2003 
Limits :  15 non-overlapping channels 
Kind of test site : Shield room 

Test setup 

Test Channel : Low/ Middle/ High 
Operation Mode : A.1.a 
Ambient temperature : 25℃ 

Relative humidity : 52% 
Atmospheric pressure : 101kPa 

Table 23: Test result of Number of hopping frequency 

Frequency Range 
Measured Quantity of 

Hopping Channel 
Limit Result 

2402 to 2480MHz 79 15 Pass 
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Test Plot of Number of hopping frequency 

Ref  20 dBm Att  50 dB

 A 

3DB

Center 2.441 GHz Span 90 MHz9 MHz/

*RBW 100 kHz

VBW 300 kHz

SWT 10 ms

1 PK

MAXH

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

1

Marker 1 [T1 ]

            6.98 dBm

     2.401940000 GHz2

Marker 2 [T1 ]

            7.62 dBm

     2.480060000 GHz

Date: 29.JUN.2013  10:44:35
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5.1.10 Time of Occupancy 

RESULT: Pass 

Date of testing : 2013-06-29 
Test standard : FCC part 15.247(a)(1)(iii) 
  RSS-210 A8.1(d) 
Basic standard : ANSI C63.4: 2003 
Limits : 0.4s 
Kind of test site : Shield room 

Test setup 

Test Channel : Low/ Middle/ High 
Operation Mode : A.1.a 
Ambient temperature : 25℃ 

Relative humidity : 52% 
Atmospheric pressure : 101kPa 

Table 24: Test result of Time of Occupancy 

Mode 
Packet 
Type 

Channel 
Frequency 

(MHz) 

Packet 
Duration 

[ms] 

Number of 
Hops per 
Channel 

Dwell Time 
(ms) 

Limit 
[ms] 

BDR 

DH1 

2402 0.47 257 120.79 400 

2441 0.46 257 118.22 400 

2480 0.47 252 118.44 400 

DH3 

2402 1.76 146 256.96 400 

2441 1.74 154 267.96 400 

2480 1.74 152 264.48 400 

DH5 

2402 3.03 106 321.18 400 

2441 3.03 102 309.06 400 

2480 3.03 106 321.18 400 

EDR 

DH1 

2402 0.47 255 119.85 400 

2441 0.47 261 122.67 400 

2480 0.47 255 119.85 400 

DH3 

2402 1.74 157 273.18 400 

2441 1.74 149 259.26 400 

2480 1.74 157 273.18 400 

DH5 

2402 3.03 89 269.67 400 

2441 3.00 96 288.00 400 

2480 3.00 98 294.00 400 
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5.1.11 Conducted emissions 

RESULT: Pass 

Date of testing : 2013-07-01 
Test standard : FCC Part 15.207 
  RSS-210 Clause 2.6 
Basic standard : ANSI C63.4: 2003 
Frequency range : 0.15 – 30MHz 
Limits : FCC Part 15.207 
  Table 4 of RSS-Gen 
Kind of test site : Shield room 

Test setup 

Input Voltage : AC 120V, 60Hz 
Operation Mode : A.1, A.2, A.3 
Earthing : Not Connected 
Ambient temperature : 25℃ 

Relative humidity : 52% 
Atmospheric pressure : 101kPa 

For details refer to following test plot. 
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6. Photographs of the Test Set-Up 

Photograph 1: Set-up for Conducted Emissions 

 

Photograph 2: Set-up for Spurious Emissions below 1GHz 
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Photograph 3: Set-up for Spurious Emissions above 1GHz 
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